Sicuro CC4 and CC2

Sicuro Classic

Tube formed guardrail

Installation manual

VIK

Installer: Vik:
6893 Vik i Sogn

TIf: +47 57 69 86 50
Faks: +47 57 69 86 60
firmapost@vikorsta.no

Orsta:
Skorgeura
6150 Orsta

TIf: +47 70 04 70 00
Faks: +47 70 04 70 04
firmapost@vikorsta.no



mailto:firmapost@orsta.com
mailto:firmapost@orsta.com

Installation manual
Sicuro CC4 and CC2

Index
B 00§ 0] - 1 o L PP 3
7N D 17X ol o § o]0 (0 ) o 000 TP 3
3. LEVE] Of POITOITNANCE .....cu ettt esses s sse s s bbb a s e a e bbb 3
4. IIISTALIIIIE oottt ettt s b e EA R £ AR e e s 3
o1 I Yo e l o] F= Yol =T o o 1= o | 0P PPPTPPRN 3
L | o1 =] 1Yo o g Y= o o 1 £ PPN 3
4.3 INStalliNg the ProfilES....uuii it e e st e e s s bte e e s sebtaeessrbaeeesanraeeesan 3
AN & T G T 0 15 =1 | = o [P PPPPRRN 4
LT Y F= 0 1<) o T 1 Lo PP 4
T 01 ==Y o Y o V- SRR 4
(ST 5 70] (3= e 05 = 1] 1) =) o3 4
8\ U9 < V=TT

8. Drawings

Copyright©, Vik @rsta A/S
All right reserved. No part of this book may be reproduced or transmitted in any form or by any means, digital or
permission in writing by Vik @rsta A/S.

All statements and technical information are based on results obtained under typical conditions. It is the
responsibility of the recipient to clarify with us that the information is appropriate for the specific use intended by
the recipient. Please check with our Customer Service for further information.



Installation manual
Sicuro CC4 and CC2

1. Important
Proper installation and repair is essential to ensure the systems maximum performance.

2. Description
The Sicuro CC4 and CC2 is a steel road restraint system that is designed to enhance safety on the roads.

The system has successfully been tested according to class N2 described in EN 1317-2.

The system is based on C-formed steel posts with post distance of 2 and 4 meters and longitudinal steel C-
formed profiles.

In a collision the system is designed to lead the vehicle back on the road.

The bolts are an important part of the systems function and this manual should be read carefully before
installation is started.

3. Level of performance
According to EN-1317

Post distance | Containment level | Working width | Dynamic deflection | Impact severity level

4m N2 2,0 m/W6 19m A

2m N2 1,27 m/W4 1,17 m A

4. Installing

4.1 Soil and placement

The soil where the barrier is placed should be of sufficient quality to ensure the guardrails function.

The posts should bend and not break up true the soil or be pulled up when the barrier is hit.

4.2 Installing the posts

The posts should be installed with a distance of 2 or 4 meters.

The holes for the posts should normally be pre-drilled or pre-rammed before installing the post. They
should be drilled to the correct level or deeper, to ensure that there is no need to ram the posts after they
are placed.

After alignment and height adjustment, parts of the hole around the post should be filled with gravel to
lock the post in the correct position.

4.3 Installing the profiles

The longitudinal profiles have draining holes, the profiles should be installed with these facing down. For
details regarding connection between post to profile and profile to profile, see chapter 8. Drawings.



Installation manual
Sicuro CC4 and CC2

4.4 After installation
When the guardrail is installed and adjusted, the holes around the post should be fully refilled.

5. Maintenance

There are no general inspections intervals for this guardrail itself. Inspections intervals have to be
determent based on local factors such as volume of traffic, risk of damage, climate etc.

The guard rail should be inspected regularly and if displaced or damage, it should be adjusted and
repaired.

All damage profiles should be replaced with new when repaired.

5.1 Cleaning

Cleaning can be done with water and any type of Ph neutral detergent.

6. Bolts and fasteners

Art. nr. | Description Amount

60450 | Fastening unit post/profile (hot dip galvanized)
60458 Washer bend 83x60x5 @18 1
60459 Washer bend 59x50x8 M16 1
933316045  Bolt M16x45 1
60642 Washer 17/30/3 M16 1
933310045  Bolt M10x45 1
60462 Washer 60x47x8 M10 MB02 1
125310000 Washer M10 1

60451 | Fastening unit downlead (hot dip galvanized)
60463 Washer bend 100x80x8 1
60460H Washer 60x47x10 M16 1
933316045  Bolt M16x45 1
60642 Washer 17/30/3 M16 1
933310045  Bolt M10x45 1
60462 Washer 60x47x8 M10 MB02 1
125310000 Washer M10 1

60465 | Connecting bolt (bend) M16 (hot dip galvanized)
V-BR 4-M16 Bolt M16 bended 4
60642 Washer M16 4
60643 Nut M16 4




Installation manual
Sicuro CC4 and CC2

Placement of bolts, nuts and washers

Washer @18 Washer M16

Bolt M16 Bolt M16

Bolt M16 Bolt M16

Washer M10

Bolt M10
Bolt M10 Skrue M10 Washer 012

Article: 60450 Article: 60451

Bolt M16

Washer M16

Nut M16

Article: 60465

Note: Please check that all bolts/fasteners are placed correct and all bolts-washer-nuts-connections are
normally/proper fastened/tighten.

7. Marking

If everything is done and installed according to this installation manual, the guardrail can be marked with
the CE-mark. This mark shall be placed at the end (the starting end) of the installed guardrail.



Installation manual
Sicuro CC4 and CC2

8. Drawings

g b g | 4 I
o= ] Ssats soamims o ok Pt
LS _ Ae jopesig oy bulupeisig| ‘Buistauoy|
3-0L0-A0S s
uofst Aoy AJIMHIAO
P1S.] DISSYI0 C¥NDIS 8
a “ Q¥-> Wolypog) Buiu Boiog| <0l
LA AL £V [sHr 010211720 A ¥ NOILO3S
WHOISG I 1oubo Lrisuoy ojeg
BuiusiaLa as[aAuysag U Py | sod ANIH38 WOYd N33S
0009 W 006 | 3504 w0 |+ ¢ fRlvlda
= = g 3 —f
0108 ww ooz =1 ayoid-o 0108 4 = SN
02509 Wi 000p=1 214810 @wos | & |63 0G0 Q Sy
0EP09 ww gpog=1 ajyoid-o 0E$03 v | ! 5 & _
] 8EP09 agry 6ujaauU0a "MS 3EP03 S —y | LW
009 ‘W g'g peajumop -} agny Buizoauuon 0vp03 9 g [ H_w _“n
LPP09 W | pEajuaop ) agny Buijoauuoy LP09 z o 91
05039 pEajusop Jlun Buiualse 4 05%08 3 a L5 w
15509 ajyoudgsod jun Buiuasey 15509 6 G ki
S$9%03 g1 fpuaq) 3oq Buijaauuoy S3v03 0l 201
602
2
ONIH3F WOdd N33S Sl Wwogl cavIINMCd =
£ w13 g
opr———
4] 4]
88 NCILS3S
6058 | G
— ksl
+ el
Q0o¥ /0002 2/= ooz poo2 oone [ oooe [ 00%1 00pT noe i W_
0007 @ T
v vL3a O P R
— ]
T
SwWEa[ o I “Unn”m.ﬁrullll[llzllnll f t
= (o L 7130 _‘
H HW. 7 o 05EC
00811
WG9 gvaINmMed [a i EEd
. = e 1 @ A_v e S
'3 NOILS3S O 0 ] [4) [4) { [0} =
= | (9/A/2N) D0OF3/2 ["¢rM/2N) 00022/ 7]
= M M M
000+/0002 2737 | 0007 0007 ; 0007 _ 0007 _ 0007 | 00DF 100S /
@i fn £ =
W @ J ﬁm,, . 1 1

<gooe / 000%> 0009




